



PT. NS BLUESCOPE INDONESIA

MILL TEST CERTIFICATE

(ORIGINAL)

Page: 1 of 1

Date: 26 December 2022

Customer: NS BLUESCOPE LYSAGHT INDONESIA (IDL) JL. DESA DANAU INDAH BLOK DD 2 NO. 2 KAWASAN INDUSTRI MM2100 CIBITUNG, BEKASI JAWA BARAT	Specification: AS 1397, SNI 4096.2007	REF. NO: 101542 IMTGH 221208
	Product: 1.00 x 163mm BLUESCOPE ZACS AZ100 G550 Steel Clear Resin	Customer Order No. : 0000916994 Delivery No : 5893839

Item No.	Thickness (mm)	Width (mm)	Original Coil	Al	C	P	Mn	Si	S	N	Mo	Sn	Nb	V	Cu	Ni	Cr	Ti
1	1.000	163	NX40770002	0.039	0.037	0.017	0.199	0.006	0.007	0.003	0.000	0.000	0.000	0.000	0.000	0.000	0.000	0.000
2	1.000	163	NX40770002	0.039	0.037	0.017	0.199	0.006	0.007	0.003	0.000	0.000	0.000	0.000	0.000	0.000	0.000	0.000
3	1.000	163	NX40770002	0.039	0.037	0.017	0.199	0.006	0.007	0.003	0.000	0.000	0.000	0.000	0.000	0.000	0.000	0.000
4	1.000	163	NX40770002	0.039	0.037	0.017	0.199	0.006	0.007	0.003	0.000	0.000	0.000	0.000	0.000	0.000	0.000	0.000
5	1.000	163	NX40770002	0.039	0.037	0.017	0.199	0.006	0.007	0.003	0.000	0.000	0.000	0.000	0.000	0.000	0.000	0.000
6	1.000	163	NX40770002	0.039	0.037	0.017	0.199	0.006	0.007	0.003	0.000	0.000	0.000	0.000	0.000	0.000	0.000	0.000
7	1.000	163	NX40770002	0.039	0.037	0.017	0.199	0.006	0.007	0.003	0.000	0.000	0.000	0.000	0.000	0.000	0.000	0.000

Item No.	Thickness (mm)	Width (mm)	Pack No	Mass (MT)	Length(m)	Yield Strength MPa	Tensile Strength MPa	% Elongation	Hardness HR30T	Coating Mass g/m2
1	1.000	163	CS12041524	0.727	585	666	687	8.0	78	103
2	1.000	163	CS12041525	0.727	585	666	687	8.0	78	103
3	1.000	163	CS12041526	0.727	585	666	687	8.0	78	103
4	1.000	163	CS12041527	0.727	585	666	687	8.0	78	103
5	1.000	163	CS12041528	0.727	585	666	687	8.0	78	103
6	1.000	163	CS12041529	0.727	585	666	687	8.0	78	103
7	1.000	163	CS12041530	0.727	585	666	687	8.0	78	103

We certify that the above information is in accordance with the records of the Company

Authorized by,

Firdaus Sidik
PT NS BlueScope Indonesia

Manufactured By:

NS BLUESCOPE INDONESIA

Jl. Asia Raya Kav. 02 Kawasan Industri KIEC, Cilegon, Banten 42443 Indonesia

Tel: +62 254 393680

Fax: +62 254 393682



PT. NS BLUESCOPE INDONESIA

MILL TEST CERTIFICATE

(ORIGINAL)

Page: 1 of 1

Date: 26 December 2022

Customer: NS BLUESCOPE LYSAGHT INDONESIA (IDL) JL. DESA DANAU INDAH BLOK DD 2 NO. 2 KAWASAN INDUSTRI MM2100 CIBITUNG, BEKASI JAWA BARAT	Specification: AS 1397, SNI 4096.2007	Customer Ref. No. : 101542
	Product: 0.70 x 1219mm ZINCALUME AZ150 G550 steel Clear Resin Okem F2	BSI Ref. No. : IMZAL 221236 Customer Order No. : 0000920164 Delivery No. : 5957747

Item No.	Thickness (mm)	Width (mm)	Original Coil	Al	C	P	Mn	Si	S	N	Mo	Sn	Nb	V	Cu	Ni	Cr	Ti
1	0.700	1219	MDE136VBW	0.042	0.044	0.011	0.184	0.015	0.007	0.000	0.000	0.000	0.000	0.001	0.000	0.000	0.000	0.000
2	0.700	1219	MDE034VAW	0.045	0.042	0.009	0.179	0.012	0.008	0.000	0.000	0.000	0.000	0.001	0.000	0.000	0.000	0.000
3	0.700	1219	MDE034VAW	0.045	0.042	0.009	0.179	0.012	0.008	0.000	0.000	0.000	0.000	0.001	0.000	0.000	0.000	0.000
4	0.700	1219	MDD940VBW	0.041	0.036	0.010	0.163	0.012	0.009	0.000	0.000	0.000	0.000	0.001	0.000	0.000	0.000	0.000

Item No.	Thickness (mm)	Width (mm)	Pack No	Mass (MT)	Length(m)	Yield Strength Mpa	Tensile Strength Mpa	% Elongation	Hardness HR30T	Coating Mass g/m2
1	0.700	1219	CM1Z255254	3.270	485	633	659	3.0	77	152
2	0.700	1219	CM1Z255256	3.250	480	738	738	4.0	77	152
3	0.700	1219	CM1Z255258	4.065	601	738	738	4.0	77	152
4	0.700	1219	CM1Z255263	3.275	485	674	685	9.0	78	153

We certify that the above information is in accordance with the records of the Company

Authorized by,

Firdaus Sidik
PT NS BlueScope Indonesia

Manufactured By:

NS BLUESCOPE INDONESIA

Jl. Asia Raya Kav. 02 Kawasan Industri KIEC, Cilegon, Banten 42443 Indonesia

Tel: +62 254 393680

Fax: +62 254 393682